
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

APPENDIX D3 

Sanitary Model Calibration and Analysis 
Technical Memorandum 

 

 
 

 

 



 
 
 
 
 
 

 

 
 
December 19, 2019 
Project No. 2017-1013 
 
 
John Velick 
Town of Collingwood 
97 Hurontario Street 
Collingwood, ON L9Y 3Z5 
 
Attention: John Velick 
 Manager, Engineering 

Re: Master Servicing Plan for Water and Sanitary Sewer System 
Sanitary Model Calibration and Analysis 
Technical Memorandum No.3 
 

We are pleased to submit the final Technical Memorandum #3 for the Sanitary Model Calibration and 
Validation as part of the Master Servicing Plan for Water and Sanitary Sewer System for Town of 
Collingwood.  

 

 
Best Regards, 
[...]
along the 300mm and 400mm feedermains that direct water from the WTP across the downtown area to 
the Carmichael Pumping Station, Water Tower, and future Stewart Road Pumping Station.  

As noted in Section 2.3.1 pressures are reduced in several areas due to high head losses in the distribution 
system. Two (2) locations are used to demonstrate this trend in Figure 2-9, which shows the variation in 
pressure during an MDD scenario. The rapid change in pressures are caused by head losses in the system 
as well as large pumps turning on.  

There are several ways to mitigate pressure fluctuations during periods of high demand. Increasing 
watermain capacity can help to decrease pressure during peak hours. Furthermore, operating different 
pump at the Carmichael PS or utilizing a variable frequency drive could reduce the impact of pump starts 
and stops on the system. 

 



Town of Collingwood Master Servicing Plan for Water and Sanitary Sewer Systems 

 

 

2017-1013 December 2019 16 

 

 
Figure 2-9 MDD Zone 1 Pressures 

2.3.3 Fire Flow Capacity 

Fire Flow requirements in the Town are associated with land use type; where residential zones should 
have a minimum fire flow of 57L/s and Industrial, Commercial, & Institutional (ICI) zone should have a fire 
flow of 136L/s. The recommended fire flow for ICI is 189L/s according to the Town Development 
Standards. 

Modelling was conducted using a steady-state analysis of available fire flows at a residual pressure of 
20psi for a 2-hour fire flow scenario at 12:00pm under MDD conditions. To simulate typical operation of 
the Town’s pumping stations, two (2) pumps at Carmichael were triggered to start during the fire flow 
event in the model, in addition to the pumping capacity at the WTP. The results for each node in the model 
are shown in Figure 2-10 and areas of concern are outlined in red. The available fire flows are colour coded 
according to the Town’s criteria and can be compared for each land use type. Dead-end nodes were 
excluded from the analysis since they typically show low fire flow values but customers are most often 
serviced by hydrants located along the main roadway.  



Town of Collingwood Master Servicing Plan for Water and Sanitary Sewer Systems 

 

 

2017-1013 December 2019 17 

 

 
Figure 2-10 Available Fire Flow (MDD) 

The main areas of concern are located in Zone 2.  

Area A 
The residential area south of the Osler Booster Station (Area A) is subject to fire flows less than the 
minimum 57L/s. Once constructed, the Stewart Road PS will service this portion of Zone 2 via a new 
feedermain along Tenth Line connected to Thomas Drive. Pumps at Stewart Road PS should be selected 
to meet fire flow requirements in this area. 

Area B 
The area west of the Georgian Meadows Booster Station (Area B) also falls below acceptable fire flow 
criteria, but will be serviced by the Stewart Road Pumping Station once completed.  

Area C 
ICI customers at the end of the Mountain Road watermain do not have acceptable fire flows according to 
the recommended values for this land use type. There are also several points scattered throughout the 
residential areas that have fire flows below 57L/s.  

2.3.4 Water Quality  

Water quality analysis was conducted based on water age in the distribution system during average day 
demands. The hydraulic model was simulated over a 10-day period and the average age was calculated 
during the ninth day for each node in the system. Figure 2-11 shows the results of this analysis, where 
black nodes indicate areas with the oldest water. 



Town of Collingwood Master Servicing Plan for Water and Sanitary Sewer Systems 

 

 

2017-1013 December 2019 18 

 

 
Figure 2-11 Average Water Age 

Nodes located at the end of distribution mains typically have higher water age values, such as in Zone 2 
south of Osler Booster Station (A), the residential area in the north part of Town (B), residential area in 
Zone 2 in the south part of Town (C), and the far south-east corner of Collingwood (E). The industrial zone 
south of the water treatment plant (D) also has several locations with high water age values.  

2.4 Operational Assessment 

The water system is a two (2) pressure zone system that mainly utilizes inground reservoirs for water 
storage. An energy usage assessment of the water system is currently being undertaken in regard to the 
cost of energy to operate each pumping station. This cost will be utilized as a baseline for comparing 
lifecycle costs for various alternatives.  

2.5 Summary 

An overview of the existing water system provides the following conclusions: 

 Recent Max Day Demands and the Town’s supply commitments to Collingwood, ToBM and TNT 
appear to be stabilizing, but are reaching 80% of the WTP’s available capacity; 

 Average Day Demands represent approximately 58% of the WTP’s rated capacity; 

 Diurnal curve analysis showed that a nighttime peak occurs under MDD. It is recommended that 
this trend be further investigated, as it can cause some issues of low-pressure;  

 Available storage is sufficient for existing conditions, although most storage is held by inground 
reservoirs which rely on pumping capacity to access storage; 

 There is sufficient pumping capacity to meet existing conditions; 

E 



Town of Collingwood Master Servicing Plan for Water and Sanitary Sewer Systems 

 

 

2017-1013 December 2019 19 

 

 Watermain capacity appears restricted by a lack of large watermains in the distribution system; 

 Based on elevations, the pressure zones are well defined; 

 Pressures are highly variable in the distribution system due to the headlosses across the water 
system as well as the impact of the large Carmichael pump turning on / off;  

 Fire flow capacity is adequate in the locations where high fire flows are required such as the 
downtown or the industrial area, but there are several pockets of concern identified. Two (2) of 
the three (3) areas identified should be addressed through the construction of the Stewart Road 
Pumping Station; and, 

 Water Age results provide a baseline for reviewing the impact of future infrastructure.  

  



Town of Collingwood Master Servicing Plan for Water and Sanitary Sewer Systems 

 

 

2017-1013 December 2019 20 

 

3 Sanitary System 

The Town of Collingwood’s sanitary system consists of sanitary sewers, maintenance holes, pumping 
stations, forcemains and the Collingwood Wastewater Treatment Plant (WWTP). The Master Servicing 
Plan addresses needs for all of the above infrastructure. To assist in the development of Master Servicing 
Plan recommendations for sanitary sewers, maintenance holes, pumping stations and forcemains, a 
hydraulic model of the system was developed and calibrated. Details of the model calibration are found 
in Technical Memorandum #3. The following sections provide details on the assessment of existing 
sanitary system performance.  

A number of technical memoranda have been prepared to date which provided key information used in 
the assessment of sanitary system performance. These technical memoranda include: 

 Technical Memorandum #1 – Background Data Review (January 19, 2017) – Documented the 
review of available sources of data and identified data gaps; 

 Technical Memorandum #2 - Flow Monitoring Data Analysis (November 9, 2017) – Presented the 
results of the flow monitoring program and identified data to be used in model calibration and 
validation; and, 

 Technical Memorandum #3 – Sanitary Model Calibration and Analysis (June 15, 2018) – 
Presented information on the development and calibration of the hydraulic model of the sanitary 
system.  

3.1 Description of Existing Facilities and Systems 

The Town’s sanitary system consists of sanitary sewers, maintenance holes, pumping stations, forcemains 
and the Collingwood Wastewater Treatment Plant (WWTP). The following sections provide detailed 
information on the Collingwood WWTP as well as the sanitary sewers, maintenance holes, pumping 
stations and forcemains, which are collectively discussed as the Wastewater Collection System. The 
following sections provide a description of the Collingwood WWTP as well as the wastewater collection 
system. Figure 3-1 presents the location of the sanitary system.   

3.1.1 Wastewater Treatment Facility 

The Collingwood WWTP is located at 3 Birch Street and has a rated capacity of 24,548m3/d and a peak 
flow capacity of 60,900m3/d. The facility operates under existing MECP C of A 2639-5TLQB2 dated 
December 17, 2004. Table 3.1 presents key information on unit processes and their current C of A 
capacities. 

Table 3.1 Collingwood WWTP Unit Processes 

Unit Process and Description C of A Capacity  

Bar Screens 
One mechanical bar screen in main channel and one manual bar screen in the 
bypass channel, each with a capacity of 60,900m3/d together with one screenings 
screw conveyor with screenings dewatering capacity.   

Pumping Three (3) pumps, each with a capacity of 392L/s at 11.0m TDH 

Vortex Grit Separators 
Two (2) free vortex grit separators, each with a capacity of 30,450m3/d with one 
grit classifier and dewatering device.   

Flow Measurement 
One ultrasonic flow measurement device at the headworks building and an 
automatic sampler at the headworks building.   



Town of Collingwood Master Servicing Plan for Water and Sanitary Sewer Systems 

 

 

2017-1013 December 2019 21 

 

Table 3.1 Collingwood WWTP Unit Processes 

Unit Process and Description C of A Capacity  

Primary Treatment 

Three (3) primary clarifiers, each with a capacity of 629m3 and a surface area of 
177m2. 

One 3.8L/s capacity scum pump and discharge piping to the primary digesters.   

A raw sludge pumping station equipped with three raw sludge pumps and 
discharge piping to the primary digesters  

Aeration 

Two (2) aeration tanks with three 14.6m x 14.6m x 4.6m (SWD) compartments, 
each compartment has a capacity of 978m3 and equipped with fine bubble air 
diffusion system including air supply lines, distributors and membrane diffusers.   

Three air blowers each having a capacity of 850L/s at 380 kPa.   

Secondary Clarifiers 

Two secondary clarifiers (61m x 12.2m x 3.7m (SWD)) with an approximate 
capacity of 2,718 m3 and a surface area of 743m2, complete with travelling 
scapers and effluent launders.   

One scum pump and discharge piping to primary digesters.   

An activated sludge pumping station equipped with two 1,100mm diameter screw 
pumps, each with a capacity of 106L/s with discharge piping for return activated 
sludge to the aeration tanks and waste activated sludge to the sludge thickener.    

Disinfection 

One duty open channel with three duty UV banks in series, each bank has a total 
of 12 UV lamps and a total of 36 UV lamps in the three banks that together 
provide a minimum dosage of 29mL/cm2.  The channel is 10.5m x 1.0m x 2.38m 
and is equipped with a level control weir, UV sensors, automatic level sensors and 
an existing bypass channel with chlorine tablet disinfection. 

Final Effluent Flow 
Measurement and 
Sampling 

An ultrasonic flow measurement device at the effluent discharge weir.   

An automatic sampler which draws from the effluent channel before UV 
disinfection.   

The plant is also equipped with a raw sewage bypass at the inlet channel of the treatment plant and a 
900mm diameter outfall sewer. The outfall discharges into Georgian Bay.  The ECA identifies that bypasses 
are prohibited except under the following circumstances: 

 When a structural, mechanical or electrical failure causes a temporary reduction in the capacity 
of a treatment process or when an unforeseen flow condition exceeds the design capacity of a 
treatment process that is likely to result in personal injury, loss of life, health hazards, basement 
flooding, severe property damage or treatment process upset, if a portion of the flow is not 
bypassed.   

 A planned bypass that is the direct and unavoidable result of a planned repair and/or maintenance 
procedure.   

The ECA requires notification of the Spills Action Centre and the information be reported on the type of 
bypass, date and time of bypass, identification of treatment processes that the bypassed volume has 
received and what efforts were completed to maximize the flow receiving treatment.   

3.1.2 Sanitary Collection System 

The sanitary collection system consists of sanitary sewers, maintenance holes, pumping stations and 
forcemains. Figure 3-1 presents the location of key elements in the system.  



Town of Collingwood Master Servicing Plan for Water and Sanitary Sewer Systems 

 

 

2017-1013 December 2019 22 

 

The Town’s sanitary sewers range in size from 150mm to 1050mm in diameter.  There are seven pumping 
stations. Table 3.2 presents details and capacity of each station and forcemain.     

 
Figure 3-1 Existing Sanitary System  

  

Table 3.2 Collingwood Pumping Stations 

Pumping Station Description Capacity 

Black Ash SPS 

MECP ECA 1908-B97UD8, dated March 5, 2019. 
Station will be upgraded in 2019/ 2020. Detailed 
description: 

 Inlet channel with grinder, handling capacity of 
240L/s.   

 Two wet wells, with a combined unsurcharged 
volume of 64 m3.   

 Piping and valves that allow a discharge to the 
previous pumping station wet well. Old wet well 
is equipped with a 30L/s pump discharges into 
Sanitary MH#2.   

 Previous station wet well has a storage volume of 
62m3 before an overflow to Black Ash C reek 
occurs than an existing 600mm diameter 
overflow pipe 

 Three submersible raw sewage pumps, with a 
firm capacity of 212L/s. 

Station has a firm capacity of 
212L/s. 

Existing 300mm diameter 
forcemain has a capacity equal 

to the firm capacity. 

Maximum water level in the 
wet well is 3.05m. 



Town of Collingwood Master Servicing Plan for Water and Sanitary Sewer Systems 

 

 

2017-1013 December 2019 23 

 

Table 3.2 Collingwood Pumping Stations 

Pumping Station Description Capacity 

 One existing 300mm diameter forcemain.   

 A section of new 500mm diameter forcemain for 
future expansion (currently capped at both ends) 

 From 2012 to 2016, the average pumped flow 
was 25.9L/s.   

Cranberry Trail SPS 

C of A 5295-5EATK8, dated October 8, 2002.  
Information obtained from Cranberry Resort – Sewage 
Pumping Station Details (Dwg PS-1). Detailed 
description: 

 Two constant speed centrifugal pumps, each with 
a capacity of 32.8L/s at 7.5m TDH.   

 Wet well diameter of 2.4m and a total depth of 
7.15m. 

 833m of 200mm diameter forcemain 

 From 2012 to 2016, the average pumped flow 
was 1.6L/s.   

Station has a firm capacity of 
32.8L/s. 

Forcemain capacity estimated 
as 94L/s. 

Maximum wet well depth of 
1.75m. 

Minnesota SPS 

ECA 8852-AUTS83, dated January 18, 2018.  Station 
upgrade completed in 2018/2019. Pumping station 
details: 

 Three submersible pumps with VFDs, and firm 
capacity of 210L/s at a TDH of 7m.   

 High level wet well alarm at 175.3m.   

 Total wet well storage of 48.5m3.   

 Existing 400mm diameter forcemain 

 No historical data is available at this station.   

Station has firm capacity of 
210L/s and station capacity of 

315L/s. 

Forcemain capacity estimated 
as 377L/s. 

Maximum wet well depth of 
2.69m. 

Patterson SPS 

C of A 2905-655M6H dated October 4, 2004.  Station 
details: 

 Three submersible pumps, each with a capacity of 
36L/s at a TDH of 11.3m.  Combined pumping 
capacity of 72 L/s with two pumps operating in 
parallel.   

 Wet well dimension of 3m x 3m x 6.5m.   

 Existing 250mm diameter forcemain.   

 From 2012 to 2016, the average pumped flow 
was 9.6L/s.   

Station has firm capacity of 
72L/s. 

Estimated forcemain capacity of 
53L/s. 

Maximum wet well depth of 
2.13m. 

 

Pretty River Estates 
SPS 

ECA 2372-7PRP2Z dated May 7, 2009.  Pumping 
station details: 

 Two submersible pumps, each with capacity of 29 
L/s with VFDs at a TDH of 24.3m. 

 Circular wet well, 2.4m in diameter.] 

 150mm diameter forcemain. 

 From 2012 to 2016, the average pumped flow 